


 

Document prepared by AdelaideAqua and HATCH-SMEC Report – Intake and Outfall Systems Environmental Performance Summary 
For Adelaide Desalination Project (ADP) H332401-1000-05-124-0090 Rev 2 Page 2 

Table of Contents 

1 Introduction ....................................................................................................................................8 
2 Environmental Objectives and Performance Criteria...................................................................10 

2.1 Conditions of Development Authorisation Gazetted 11th June 2009 (DA Conditions) ......10 
2.2 ADP Environmental Impact Statement (EIS).....................................................................12 
[...]
during slack or dodge tides, some cross current effects and / or wind will be evident.  

Despite these likely contributions, initial dilution rates have been calculated assuming zero 
contribution from the effects of wind and / or cross currents. That is, the design calculates initial 
dilution ratios on the basis that the receiving waters are stationary.  

The existence of cross currents at the outfall will  increase dilution of the diffuser plumes such that the 
net impact of any cross currents will be to increase dilution above that calculated under quiescent 
conditions. 

4.5 Outfall – Bypass System  
For plant production rates below 39% of full capacity, a bypass flow will be incorporated to ensure that 
the minimum criterion of 58:1 is achieved.  

The current proposal for the bypass system is to dilute the saline concentrate by piping seawater from 
within the RO plant into the saline concentrate discharge system. As the RO plant can only operate 
and discharge saline concentrate when there is seawater coming into the plant through this line, there 
will always be seawater available to dilute the saline concentrate when it is discharged. The PLC will 
be programmed to open the valves and introduce dilution water based on actual plant flow. 

An opportunity exists to take advantage of natural tidal and current movements and utilises the 
bypass system during dodge tide events only. This approach results in reduced power consumption 
and is the preferred option.  

4.6 Outfall – Diffuser Modifications  
The Outfall Infrastructure Diffuser Extension – Concept Paper, Nov 2009 (Appendix 4) details the 
proposed design for extending the diffuser. The concept design allows for a number of diffuser 

Bypass  



 

Document prepared by AdelaideAqua and HATCH-SMEC Report – Intake and Outfall Systems Environmental Performance Summary 
For Adelaide Desalination Project (ADP) H332401-1000-05-124-0090 Rev 2 Page 23 

options (Appendix 4). All options utilise the existing infrastructure with a bolted connection to the top 
of the risers.  The concept design indicates the outfall hydraulics is feasible, and flow rates through 
the 900mm diameter outfall pipe would not significantly change the hydraulic losses through the 
extended system.   

4.7 Outfall – Clean In Place (CIP) 
Clean in Place (CIP) is the general term for in situ cleaning of the Reverse Osmosis (RO) and 
Ultrafiltration (UF) membranes. Cleaning of the membranes is required to remove any scaling, or 
fouling observed during the long term operation of the plant. 

4.7.1  Process Flow 
Seawater is pre-treated using a submerged type UF membrane system. Pre-treatment ensures the 
seawater is of suitable quality to prevent RO membrane damage. Backwashing and cleaning of the 
UF system is required to remove any solids collected and maintain system performance accordingly. 

UF filtrate is pumped into the first pass RO racks at high pressure (approximately 70 bar). The first 
pass RO system produces permeate (low salinity product water) at a 50% recovery ratio with the 
remaining 50% (saline concentrate) passing through energy recovery devices to minimise power 
consumption. Product water is re-treated through second pass RO racks to ensure the quality of the 
permeate meets Australian Drinking Water Quality guidelines. Permeate water from the RO plant is 
then re-mineralised disinfected and fluoridated before distribution. 

The CIP system proposed is summarised in the outline process flow diagram in Figure 7. 

 
Figure 7: Simplified Process Flow Diagram for Clean in Place Systems 

The UF system will gradually foul due to solids build-up during operation. Regular backwashing and 
air scrubbing will be used to dislodge solids.  Backwash water is then transferred to the Wash Water 
Treatment Facility for further treatment and is not the subject of this report. After a period of time 
backwashing operations alone will not clean the membranes satisfactorily and chemical cleaning will 
be required to maintain performance. 

Reverse Osmosis 
Rack(s) 

800kL Holding 
Tank 

RO CIP 
Recirculation 
Tank (75kL) 

RO CIP 
Neutralisation 
Tank (75kL) 

Chemical Building 
CIP Solution Preparation 

UF CIP 
Recirculation 

System 

UF CIP 
Neutralisation 
Tank (185kL) To Outfall 

System 

 Neutralisation  
Capability 

Water Quality 
Monitoring 



 

Document prepared by AdelaideAqua and HATCH-SMEC Report – Intake and Outfall Systems Environmental Performance Summary 
For Adelaide Desalination Project (ADP) H332401-1000-05-124-0090 Rev 2 Page 24 

Membranes racks / tanks are taken offline and are cleaned based on plant configuration, to maintain 
production with the remaining operational membranes. Each CIP cycle may involve multiple batches 
of chemicals to achieve the required clean. Once complete, each batch is directed to a neutralisation 
tank to neutralise the chemical.  

Most chemicals used during CIP are either acids or alkalines, and when neutralised generate a salt 
based solution (> 4,000mg/L on average). Neutralised CIP solutions have been assessed to 
determine a safe dilution factor to determine suitability for potential discharge, subject to EPA 
approval.  

Operational ultra filtration cells will be cleaned on a time basis using a dedicated clean in place 
system as follows. 

• Maintenance Cleaning – Every 2 days using 42 kL of a solution of sodium hypochlorite (0.3 g 
Cl2/L) and every 4 days using 42 kL of a solution of sulphuric acid (1g/L) 

• Recovery Cleaning – Every 30 days using 42 kL of a solution of sulphuric acid (1g/L) and citric 
acid (2.5g/L) followed (in a different batch process to avoid contact) by 42 kL of a solution of 
sodium hypochlorite (1.0 g Cl2/L). The order of these chemicals may be reversed. 

Table 3 summarises the approximate volume of UF CIP solution generated per day. Should the 
desalination plant be operating at less than full capacity the volume of CIP solution discharged will 
decrease in proportion to the reduction in product water capacity, i.e. 50% production capacity = 50% 
UF CIP volume. 

Table 3: Approximate volume of UF CIP solution generated per day 

Cycle Number of 
UF Cells 

Frequency Volume per 
Clean (kL) 
(including 
flushing) 

Average No. of 
Cells Cleaned per 
Day 

Average 
Volume per Day 
(kL) 

Maintenance 
Cleaning NaClO 

28 Every 2 days 185 14 2,590 

Maintenance 
Cleaning 
H2SO4 

28 Every 4 days 185 7 1,295 

Recovery 
Cleaning NaClO 
/ H2SO4 + citric 
acid 

28 Every 30 days 370 1 370 

Periodic cleaning of the RO membranes is also necessary to maintain the plant performance by 
removing scaling and potential foulants. The cleaning frequency depends on the raw water conditions, 
efficiency of the pre-treatment system and operational conditions of the system. The membranes are 
cleaned in place by recirculating cleaning solutions through the pressure vessels in each RO rack. 
Different cleaning protocols can be used to specifically address each type of fouling by varying the 
type of chemical, concentration, pH, temperature and cleaning duration.  

Table 4 summarises the approximate average volume of RO CIP solution generated per day. RO CIP 
is conducted on a performance basis and not strictly a time basis as summarised below.  Therefore, 
the average cleaning frequency in Table 4 is considered the worst case scenario resulting in the 
largest volume of cleaning solution. Operators at the desalination plant will aim to minimise the 
frequency of cleaning in line with plant performance. 



 

Document prepared by AdelaideAqua and HATCH-SMEC Report – Intake and Outfall Systems Environmental Performance Summary 
For Adelaide Desalination Project (ADP) H332401-1000-05-124-0090 Rev 2 Page 25 

Table 4: Approximate volume of RO CIP solution generated per day 

Cycle Number of 
RO trains 

Frequency Volume per 
Clean (kL) 
(including 
flushing) 

Average No. of 
Racks Cleaned per 
Day 

Average Volume 
per Day (kL) 

1st Pass 20 Every 14 days 300 1.4 420 

2nd Pass 10 Every 2 months 300 0.2 60 

4.7.1.1 Pre-Dilution Rates Prior to the Outfall 
The following pre-dilution rates are achieved during the discharge of neutralised CIP solution under 
high and low desalination plant production scenarios. Pre-dilution is deemed to be the dilution 
achieved in the gravity outfall pipes, shaft and tunnel prior to release via the outfall diffusers.  

Effective pre-dilution rates between 3:1 and 16:1 are achieved in the outfall system prior to release 
when neutralised CIP solutions are discharged at the maximum design flow rate.  

Table 5: Pre dilution rates achieved during discharged of neutralised CIP solutions 

Plant Production 30ML/d  Plant Production 300ML/day 

Area 

Maximum 
CIP Flow 
(L/s) 

Outfall 
Flow (L/s) 

Pre-dilution prior 
to diffusers 
(outfall: CIP) 

Maximum 
CIP Flow 
(L/s) 

Outfall 
Flow (L/s) 

Pre-dilution prior 
to diffusers 
outfall: CIP) 

UF CIP 175 525 3:1 700 4200 6:1 

RO CIP 60 410 7:1 240 3740 16:1 

4.7.1.2 Dilution Achieved via Outfall 
Dilution rates achieved for neutralised CIP solutions need to consider the initial dilution achieved via 
the outfall diffusers, combined with the predilution which occurs when neutralised CIP is mixed into 
the saline concentrate prior to discharge.  

Table 6: Effective dilution rates of neutralised CIP solutions 

Plant Production 30ML/d  Plant Production 300ML/day 

Area 

Pre-dilution 
prior to 
diffusers 
(outfall:CIP) 

Initial 
Dilution via 
Outfall 
(seawater: 
outfall) 

Effective CIP 
Dilution 
(seawater:CIP) 

Pre-dilution 
prior to 
diffusers 
(outfall:CIP) 

Initial Dilution 
via Outfall 
(seawater: 
outfall) 

Effective CIP 
Dilution 
(seawater:CIP) 

UF CIP 3:1 58:1 174:1 6:1 81:1 486:1 

RO CIP 7:1 58:1 406:1 16:1 81:1 1296:1 

 



 

Document prepared by AdelaideAqua and HATCH-SMEC Report – Intake and Outfall Systems Environmental Performance Summary 
For Adelaide Desalination Project (ADP) H332401-1000-05-124-0090 Rev 2 Page 26 

4.7.2 CIP – Chemicals  
An ecotoxicity assessment was undertaken of the neutralised CIP chemicals in order to determine 
those chemicals likely to pose an environmental impact if discharged. The chemical compositions of 
these solutions were subjected to further lab based testing, and are defined in Table 7.  

Table 7: Chemical Compositions of Neutralised CIP Samples Assessed for Ecotoxicity.  

Sample 
No. Description  Solute Chemical Concentration Neutralization 

1.  
Saline Concentrate - 
Control 

Saline 
concentrate 

No chemicals Nil Nil 

2.  
Saline Concentrate 
following chlorination / 
dechlorination 

Saline 
Concentrate 

Sodium 
hypochlorite 

15 mg/l (as Cl2) 
free chlorine  

Neutralised with sodium 
metabisulphite until free 
chlorine disappear 

Sulphuric acid 1,000 mg/l  

3.  
Neutralised UF CIP 
Solution  

RO 
Permeate 

Citric acid 2,500 mg/l 

Neutralised with caustic 
soda  

4.  
Neutralised RO CIP 
Solution 

RO 
Permeate 

DBNPA 
solution  

30 mg/l  
Neutralised with sodium 
metabisulphite  

Sodium 
hydroxide 

0.13% w/w until 
pH 12.5 

Sodium 
dodecyl 
sulphate  

0.05% w/w  5.  
Neutralised RO CIP 
Solution B 

RO 
Permeate 

Na4-EDTA 0.35% w/w 

Neutralised with sulphuric 
acid  

6.  
Polyelectrolyte 
Flocculant 

Seawater Polymer LT25 0.1% w/w Nil 

The ADP will also apply antiscalants to prevent RO membrane scaling. The ecotoxicity studies for 

various antiscalants have been previously presented to EPA by SA Water as part of the EIS 

submission. The safe dilution factors for antiscalants are provided in Appendix 4.  

4.7.3 CIP Discharge Options 
The discharge options for neutralised CIP chemicals are: 

Trade Waste 

This was considered but was eliminated for the majority of chemicals as the receiving treatment 
system (i.e. municipal wastewater treatment plants) is unable to accept the high flowrates, volumes 
and salinity levels. Average salinity of neutralised CIP solutions exceeds trade waste discharge limit 
of 1,400mg/L and would restrict future reuse opportunities from Christies Beach WWTW. Note that it 
is proposed to discharge the EDTA / sodium dodecyl sulphate (SDS) solution to trade waste, as this is 
considered potentially harmful to the marine environment without further treatment.  



 

Document prepared by AdelaideAqua and HATCH-SMEC Report – Intake and Outfall Systems Environmental Performance Summary 
For Adelaide Desalination Project (ADP) H332401-1000-05-124-0090 Rev 2 Page 27 

Onsite Treatment 

Onsite treatment through further concentration is possible, but is energy and chemically intensive, and 
generates large volumes of waste solutions that would require road transport to prescribed waste 
landfill sites.  

Outfall Discharge 

Discharge of neutralised CIP saline streams into the marine environment through the outfall diffuser 
system is considered standard industry practice nationally and worldwide. Ecotoxicity assessment has 
been performed to determine safe dilution levels and ensure that the design of the outfall system will 
achieve the required dilution required to prevent environmental harm. 

This has been undertaken, and the resultant safe dilution levels are summarised below.  

4.7.4 CIP - Safe Dilution Factors 
Safe dilution factors of the neutralised CIP samples were determined through the ecotoxicity testing 
(Appendix 3) to evaluate risk of environmental harm.  The observed toxicity and safe dilution factors 
for the neutralised CIP samples are described in Table 8. 

Table 8: Observed toxicity and safe dilution factors for the neutralised CIP samples 

Sample 
No. Description  Safe Dilution Factor 

(protect 95% of species) 

Minimum 
Dilution 

achieved 

Maximum 
Dilution Achieved Proposed 

Discharge  

1.  
Saline 
Concentrate - 
Control 

20:1  
58:1 81:1 

Outfall 

2.  

Saline 
Concentrate 
following 
chlorination / 
dechlorination 

21:1  

58:1 81:1 

Outfall 

3.  
Neutralised UF 
CIP Solution  21:1  174:11 486:1 

Outfall 

4.  
Neutralised RO 
CIP Solution 11:1  406:1 1296:1 

Outfall 

5.  
Neutralised RO 
CIP Solution  
(EDTA / SDS) 

2500:1  
406:1 1296:1 

Trade Waste  

6.  
Polyelectrolyte 
Flocculent 10:1  58:1 81:1 

Outfall 

The results of the ecotoxicity testing conclude:  

• A toxicity response was observed in all saline concentrate, permeate and feedwater samples; 

• The majority of the observed toxicity in the saline concentrate is believed to have been caused 
by the salinity of the samples; and 

• The diffusion that is achieved by the diffuser dilution (Refer to Section 4.7.1.1) adequately 
achieves the safe dilution for five of the samples tested. 



 

Document prepared by AdelaideAqua and HATCH-SMEC Report – Intake and Outfall Systems Environmental Performance Summary 
For Adelaide Desalination Project (ADP) H332401-1000-05-124-0090 Rev 2 Page 28 

• Sample 5 - Neutralised RO CIP Solution (EDTA/SDS) is unable to be discharged safely into the 
Marine environment, therefore this waste stream will be disposed of via trade waste.  

4.8 Outfall – Modelling  
The hydrodynamic assessment (Appendix 1) of the outfall diffuser has been undertaken at the 
following three different spatial scales: 

• Near-field modelling of the individual saline concentrate diffuser plumes  

• Three-dimensional, mid-field numerical modelling of the outfall diffuser and coastal waters at 
Port Stanvac 

• Two-dimensional, far-field numerical modelling for the hydrodynamics of the Whole of Gulf St. 
Vincent 

It should be noted that reference to 120% plant flow shown within the Outfall Dilution Modelling 
assessment is included for purposes of clarity of the relevant graphs only. This is not intended to 
reflect a likely operating condition. 

4.8.1 Near Field 
Near field modelling was conducted to determine initial dilution ratios achieved by the outfall diffusers, 
and has been addressed in Appendix 1 and summarised in Section 4.4. 

4.8.2 Mid Field - Three-Dimensional 
The mid field model examines a number of different scenarios to determine the influence of currents, 